jamato

MOk Bt B OE

Instruction Manual

BRAZERT—IDERE
ELCTRO-MAGNETIC THREAD CHAIN AND TAPE CUTTER

MT22

AZ-GAZF-G

COEWE, KEREREBWLEIFTWEREE, £CEikHDHHESETVET,
KBGO ERICH > TE, BURGIAEZREBEET TRRAWVWLEE, AFZEL<KHE
BUTHSELIBFENCTEEL,

Flo. BRACBLBIE. BEWCEBZAPWDOTHERSND EZBICRELTL

EEw,
\ J

% YAMATO SEWING MACHINE HFE. CO,LTD.






H X/Contents

1. BAMG 1
1.1 T 1
1.2 BREEDLZSE 1
1.3 #HifRy 2 ZOED i 2
1.4 XI5 Dk 2
1.5 BRI—RODBEA 3
1.6 ZEZHE 3

2. EULWMEWS 4

3. #A 5
3.1 EXZ DR 5
3.2 TAZXDOR 5
3.3 VL /A REEREOREL 6

1. Installation 7
1.1 Specification 7
1.2 Changing power supply voltage 7
1.3 Installing control box 8
1.4 Connecting plugs 8
1.5 Connecting power cord 9
1.6 Notes 9

2. Operation 10

- 3. Adjustments 11
3.1 Adjusting upper knife 11
3.2 Exchanging lower knife 11
3.3 Adjusting solenoid operating time 12
k%)% |[LLUSTRATED SPARE PARTS LIST sk k3k %k



1. 8217

BIREE - - - FHEAC220V
(AC100V, AC200V, AC220V,
AC240ViZt] b 2 2 Afag)
A - - - - b0Hz., 60Hz

1.2 EREEDEE

% BEI—R0737Z2a>ty Mh5SEEVWTH
5 EEELTIREE W,
BRI-ROTSTERNTHS 598 LT
T HSERZERIBLTLIES N,

HIHEEIES S 2 BREENEFINTRET,

SN ZEEN I DHEEREZHEETHOFIHTEREL

TLEEE,
(1) IR » 7X®0)7J}§‘-—@%ﬂ3—0 (ll:>?~“/‘61'ﬂ)
(2) IV RQDIHFIIE V@R ELEL S,

(3) Bt 2 — XOFBEICEHET. BEAEFEI0L F1

) EET B,

TREE | t=—<FR | B5ES
100~110V 2A 1070020
200~240V 1A 0010912

T—7ILICERD T IARRET,

TIERIZROALTLEE W,

ANEE

AN—QENTHSE
. BNy 7 RQZEESBVE SICXZRE

AZ-G - AZF-G/MT22



LIEZ (S

1.3 #Hli#Ry 2 ZDWH F1F

FHEERy 7 ABE3RBHEO L. F— 7V TECERD /3 ET,

.
— HIfHER v 7 A
¢ ' 1 '$'
. SR
| s /s
i Lo
¢ R |
. i B . A

. A
K3 s

1.4 :F*¢P9dﬁ¥ﬁﬁ Zﬁ&ﬁf%ﬁ
b s

% GEHICEERAYFE TOFF) Ik
LTLREEW,

280

110

B4Dk3IzGlIfHRy 7 RlchiEF—TND2P L3P
X279 RERL. PRT—-TNDOPaRzIIEVIL A
FLEEBAAL v FHOHTWARIPaRI Y EERL =
T

R v 7 2

NN

QP ¥
HRfE S — 7L
N\EE

A—RFREEBKHDIEHBNTVNIEBN 3 ERESBD XIS, T—TILOHNFICHERICIEHTEWT
ESW, A—RBBEOFSABVES. FELTLEEW,

3Pazr¥

X 4

AZ-G - AZF-G/MT22



1LIEZ 4T

1.5 SFEI—KRDDOHER

S, - -
VAN:E T
% EEI—ROTSIEIVEY RABERWTHS

A LT ESV,

BRaI—F2BBEIA v FOE—FHlDy— I FicEs
LET,

B/ EBEBO2—FRT7—ABRTTLSE. KEITRTXIIC
E—YHO7—ZAMEBMLIERTICERL T,

1.6 FEHH

F Ea—XRABTHEER Y 2 2ICERL T3 HEDY R
FRLTIEZIVw, FI7ABEOKRKIPEALTH. BR
BRERIBEIUCTEODEIEALS. ZHEINTVBE 7V
R7ZHRALTCEI Y, (1R=Y R1SMH)

% BRABAEDZ wE 2 —X 2o o, EHIMOTE
FCEPoTEENL Y KBIZED T,

W ba—ABNiE EiZ., —ERIRBELTLEI Y,
R b T CUNIE, EIHEXH D I TH
5., RBELTLEIV,

X 5

AZ-G - AZF-G/MT22



2. EULWMEWE

N - — )
BEPICAR - FVEHOELICEPPYZEIGZWTLE
W, FHETEERAGDET,

% ERBELVT T SEND L ER. BTE—
5 - HIfERY 7 AOBRET > Th5EEN T

EEW,
N J

1HDEEDFRN

(1) FIR Y 7 ADRAL v F%2 A3,

(2) &Mz ey b L, #8T 3,

(3) M Z R KD 3 LFHRAA vFQERWL, 77 - %2
BEUNT 5,

(4) #&iZ. 2)~>)DREDIEL,

B)HIHHIR Yy 7 2ADRA4 v F%2E] 25,

(6) fEEMRTHIZ. AR - XVPEOFaY 27 H v TlhE
ER:

BRI IR, BRZV>TCEIW,

[% N\EE

AZ-G - AZF-G/MT22



N ==
N EE
% HEEAETBEER. BITEBRERET>TLREEL,
EBEHNFNC, FHETIEENLEDET,

3.1 L X RADRE

(1) EXZ@ETARA@DDAEVESIZ EX REFEOFY
DEDHD S X R A7 —OF TOFEER3I~bmmIil s
2Xjic, IkXRPO0zHD B, (X8)

O, FHTZT—7LRETARAOUNEHERL ¥
K

C)REXYTOEEAABOOTEEN I mm &5 &I ITIk
3 PQ@% kA REDFEY T h I CHiD 5, (K8)

3) BB X YD EEXF YOO TL T INTES LI I,
VL / A FEEE®Z LR @2 TR 5, (X9)
(4) EXZADDOEHIEAEIIT A 2@ & Y EIzfI80° 1t 3 &
). BEHF Y@L+ PQ%BEDT. X X@QEHET

%, (X10)

- ==
0 IE =B
(4)DFEIT L X ZDDERIEEHB0° L D/ Wi
&, ReBlh BRI B X 2@ B L TEBM BN
WBhHhHET,

3.2 TXAD3H

TAA@IMEHE D HICE>THWAEDT, HHEHZERLIZT
A EICEVHHOHIMMEATEET,

RS

D IE2PQ2EENSDIEFCOZED 47,

2) X AEEG@EW Y 4T,

3) TAZA@DIEZC®2ME® 1 A0 3EEEH 47
4) TARA@%XHT 5,
WOMERFTHAMAT £, ( 13.1 EX A0HEE ZH)

|©1©

3~5mm

X 9

M 10

AZ-G - AZF-G/MT22



3.3 VYL /A RESRRDFRE

AADYNESZHER LTI,
FTRARAZE» L GE. BB, T30, FH
24 v FOEELTUNZWEAI. YL/ A4 FOEERRE
ZEREIL 9

YU/ A PEMERRIZ. SERFEOFMEINTE 7,

BEREOZEESIE
(1) FBRA v FQEFL RS, BEAA v FORANS,
(2) BIRAA v FOB AT, FEZAL v FORKT,
(3) BIEFELR 7 v 7M. RIET 5.
BEER 7 v 70 R, BRIEEIEY V7 A FEIfERHE
DEEEZRLTOET,
BEER7 V7Ol BIEREIC L > TUTO X ITR
K. HEEEDERL 7,

11

BIYERSRT 1 - 1 BIAUTHS. WA ET, =
BIJESRE 2« 2E AT, WA ET. o
BIFENSRT 3 : ST, WA ET,
BI{ERSRI 4 : AEAATHS. M2 ET.
BOJERSR 5 5EAATH. M2 T

¥ | to
BRI 25, b BIESIENE C 2 ) 27 Gi ramato
(4) FBAA 9 FORIFTE. VL 24 EHEET 5. }@ .
2 LT, WERTT ¥ 7O MBERD LD ) £ T “ TR, =)
FEAL v FOEETEC. M130L 5 cifEsEsE N 12
P ET,
LSBT L ~5 DM, R E 3T — ZHER b —
BRI CHIN A RBICEREL 7, EH{ERFRS 1 1 ESATAS . W54T
(5) BIEAA » FORYIY £,
Ly
GERBE 2 | 2EATH. AT
Ty (TBHGSE)
ByERERE 3 | 3IEAATES. AT
Ly
BERE 4 | AFESITHR. W
s
BIERE 5 | 5EATHR. BT
I -y

K13

AZ-G - AZF-G/MT22



1. Installation

1.1 Specification

Power supply voltage.... Standard 220V AC
(You can change this to
100, 200, 220 or 240V
AC.)
Frequency............... 50 Hz, 60 Hz

1.2 Changing power supply voltage

/\ WARNING

Unplug the power cord from its outlet and wait at
least 5 minutes before starting work.

The proper power supply voltage is shown on the

control box.

If the voltage of the supplied electricity is

different from this, change it as follows.

(1) Detach the cover®@ of the control box@. (6 pcs
of screws)

(2) Connect the power cord connector@ to the
proper voltage terminal of the transformer®.

(3) Change the power supply fuse® to one of the

proper capacity indicated in Table 1.

Fig. 1 removing the locking screws so that the control box does

\.

If detaching the cover@ with the control box@ mounted to
the underside of the table, support the control box before

not drop.

Po“:/eorl tsau;)eply Fuse capacity Part No.
100-110V 2A 1070020
200-240V 1A 0010912

Table 1

/\ WARNING \

/

AZ-G - AZF-G/MT22



1. Installation

1.3 Installing control box

Install the control box on the underside of the

tabl h in Fig. 3. h
able as shown in Fig Control box
| p

80

280

@__—_EF

Fig. 3 Operator

1.4 Connecting plugs
Connect the 2P and 3P plugs of the intérmediate A WARNING

cable to the control box, and connect the 9P plug Press the OFF switch of the motor to shut
of the intermediate cable to the 9P plug from the off power before performing work.

solenoid and manual switch, as shown in Fig. 4.

Control box

Power supply fuse
Manual switch

intermediate cable
Fig. 4

/\ WARNING J

LBundIe the cable to the table leg so that it does not touch moving objects. Be careful not to damage the cable.

AZ-G - AZF-G/MT22



1. Installation

1.5 Connecting power cord

/\ WARNING

Unplug the power cord from its outlet before

performing work.

Connect the power cord to the terminals on the
motor side of the power switches. The green/
yellow cord is the grounding wire. Connect it to
the same screw as the grounding wire on the motor

side, as shown in Fig. 5.

Yt Use a fuse of the rating indicated on the
control box. The current capacity is not the
same just because the glass tubes are the same
size, therefore check the amperage inscribed on
the fuse. (See Table 1 on Page 1.)

¢ Using a fuse of excessive current capacity can
damage other parts and require greater repairs.

¢ If the fuse blows, replace it once only. If it
blows immediately after being replaced, there
is something wrong. Check the machine for the

problem.

Green/Yellow
cord

Power cord
of MT22 device

Fig. 5

AZ-G - AZF-G/MT22



2. Operation

/\ WARNING .

Keep hands and objects away from the knife and gears

while the machine is running. Contact with these parts can
result in injury.

Shut off power to the motor and control box before

leaving the machine.
N\ J

A day’ s routine

(1) Press the ON switch of the motor and set the
power switch on the control box to the “ON”
position.

(2) Set the material and sew.

(3) After finishing sewing, press the manual switch
(D and cut the tape and thread chain.

(4) Repeat steps (2) and (3).

(5) Set the power switch on the control box to the
“OFF” position and press the OFF switch of the
motor.

(6) After finishing the day’ s work, remove dust

from the knife and gear with an air gun.

/A WARNING

% Shut off power before cleaning the machine.

Fig. 7

AZ-G + AZF-G/MT22

10




3. Adjustments

/\ WARNING

Shut off power before making adjustments.

Injuries ¢an oceur if the machine moves.

3.1 Adjusting upper knife

(1) Adjust the pressure of the upper knife®
against the lower knife® by tightening the

g
o—]
screw@ until the upper knife collard) is 3-5 D—

mm from the edge of the flat face of the upper
knife shaft. (Fig. 8) ‘
Check the sharpness of the knives by cutting

the tape being used.

(2) Tighten the screw® against the flat face of
the upper knife shaft until the clearance
between the driven gear@® and upper knife
holder® is 1 mm. (Fig. 8)

(3) Tighten the two screws® on the solenoid
installation plate® until the driving gear@
and driven gear(D rattle slightly. (Fig. 9)

(4) Loosen the screw® of the driving gear@ and
reposition the upper knife®@ so that its home
position is about 80° above the lower knife®.

/\ WARNING-

If the home position of the upper knife@ is less than
80° from the lower knife®, the material being sewn may
contact the upper knife@ and be damaged.

3.2 Exchanging lower knife

The lower knife® is sharpened on both edges so
that the same knife can be used by reversing it
after the one cutting edge becomes dull. @)ﬁ 80°

To exchange the lower knife

Fig. 9

1) Remove the two screws@® and screw® in Fig. 8.

2) Detach the trimming device.

3) Remove the two screws@® and screw@® (3 total)
of the lower knife.

4) Exchange the lower kinfe(®).

Reassemble the lower knife in the opposite order.

(See “3.1 Adjusting the upper knife.” ) Fig. 10

AZ-G - AZF-G/MT22

11



3. Adjustments

3.3 Adjusting solenoid operating time

Check the sharpness of the knives.

When moved by hand, the tape and thread chain are
cut. If the tape and thread chain are not cut
when the manual switch@ is pressed, adjust the

solenoid operating time.

The solenoid operating time can be adjusted to

five settings.

Changing the operating time

(1) Press and hold the manual switch@, and set
the power switch®@ to the “ON” position.

(2) After setting the power switch®@ to the “ON”
position , release the manual switch(D).

(3) The power lamp® flashes on and off.
The solenoid operating time setting is
indicated by the number of times that the
power lamp@® flashes. The power lamp® 1lights
and flashes according to the operating time

setting, as follows.

Operating time setting 1: Flashes one time,
then goes out.
Operating time setting 2: Flashes two times,
then goes out.
Operating time setting 3: Flashes three times,
then goes out.
Operating time setting 4: Flashes four times,
then goes out.
Operating time setting 5: Flashes five times,

then goes out.

Operating time setting 5 has the longest

operating time.

(4) Pressing the manual switch@ actuates the
solenoid. The number of times that the power
lamp flashes also changes. Each time that the
manual switch(D is pressed, the operating time
changes as shown in Fig. 13
Set the operating time from the above five
settings so that the tape and thread chain are
cut in the least amount of time.

(5) Set the power switch®@ to the “OFF” position.

Fig. 11

% Iyamato

Ei)(Lights, then flashes. )

Fig. 12

1

Operating time
setting 1

| Press

Operating time
setting 2

| Press

Operating time
setting 3

|l Press

Operating time
setting 4

| Press

Operating time
setting 5

____________J Press

Fig. 13

Flashes one time,
then goes out.

Flashes two times,
then goes out.
(Setting when shipped
from the factory)

Flashes three times,
then goes out

Flashes four times,
then goes out

Flashes five times,
then goes out.

AZ-G - AZF-G/MT22

12



ILLUSTRATED
SPARE PARTS LIST

MT22 DEVICE
for
AZ-G, AZF-G



MT22 DEVICE(1) FOR AZ-G.AZF-G

3-1
3-2

AZ7600G only }~

’

19

AZ-G - AZF-G/MT22



MT22 DEVICE(1) FOR AZ-G.AZF-G
O

MT22 K& (1)

1

Ref.No Parts No. Description m A Amt. Req
1 1200359 Manual Switch, C. Set A F(#8) 1
2 2151121 Switch Support 2o FEHR 1
3-1 180025 Screw(M4-0.7 x 4.5) Exy 1
32 180001 & Screw(M4-0.7 X 4.5) xRy 1
4 110106 Screw(M4-0.7 X 8) xRy 2
5 1200336 Switch RAYF 1
6 2151120 Switch Cover AA Y FHIN— 1
7 009993 Screw(M3-0.6 x 16) xRy 1
8 0035722 Cord Bushing d—R7vva 1
9 009995 Screw(M3-0.6 X 5) Exry 1

10 0035719 Manual Switch Plate A1 Y FiR 1
11 000002 Spring Washer ATV T T v 1
12 000488 Nut vk 1
13 0094491 Cord Clamp(3.4-2N) dA—-Ro 5> 2
14-1 110012 Screw(M4-0.7 X 5) kxy 2
14-2 120018 Screw(M4-0.7 X 10)(AZ6051G) xRy 2
15 2151256 [0011954] Control Box HIEFE 1
16 1057168 & Control Board HIHEAR 1
17 006905 Wood Screw(® 5.1 x 20) KRy 2
18 1200522 & Intermediate Cable R — I 1
19 2151207 & Spacer ZAR—Y 1
20 2151208 & Finger Guard TAVAA—R 1
21 004236 & Screw(3/32-56 X 4.2) =% 2

AZ-G-AZF-G/MT22



2 MT22 DEVICE(2) FOR AZ-G

AZ-G - AZF-G/MT22

AZ8500G, 8600G
AZ7500G, 7600G

;

AZ7600G only

o

24-2




MT22 DEVICE(2) FOR AZ-G
PRRRRE

MT22 £&i&(2)

2

Ref.No Parts No. Description m A Amt. Req
1 2151147 Solenoid Cover VL /A RBIR—= 1
2 006233 Screw(M3-05 x 5) IExy 2
3 1062039 Solenoid vL /AR 1
4 000206 Nut +wv bk 2
5 2151143 Solenoid Holder V0L ./A REfE 1
6 009976 Screw(M6-1 x 15) Exy 2
7 340003 Pin NRxETEY 1
8 2151146 Drive Gear ERE v 1
9 009749 Screw(M4-0.7 X 16) Exy 1

10 000339 Nut PN 1
11 006638 Screw(b/32-40 X 9.5) xRy 1
12 2151144 Solenoid Spring VL /A RR% 1
13-1 2151153 Trimming Device C. Set X REE () 1
13-2 2151155 & Trimming Device C. Set(AZ76006) A AZEE(#B) 1
14 2151145 Driven Gear wEFv 1
15 160001 Screw(M4-0.7 x 10) xRy 2
16 2151151 Upper Knife Holder EXZX& 1
17 110039 Screw(M3.5-06 x 10) Exry 1
18 300050 Spring Washer AV TIv oy 1
19 000532 Washer Ty 1
20 2151159 Upper Knife Rubber Cushion EXROy Y 1
21 0023370 Lower Knife TAX 1
22 0023399 Lower Knife Fabric Guide TAZATWEA 1
23 001230 Screw(3/32-56 x 3.8) N2=37 2
24-1 2151150 Fabric Guide(Finger guard) HmHABR 1
24-2 0026148 ¢ Fabric Guide(Finger guard)(AZ7600G) wWHAR 1
25 004404 Screw(3/32-56 x 5.1) I 1
26 2151141 Upper Knife EXX 1
27 0023368 Collar(6 x 9 X 5mm) Ho7— 1
28 003637 Screw(1/8-44 x 2.5) xRy 1
29 0023369 Upper Knife Spring EXZNR% 1
30 2151149 Upper Knife Holder Fixing Block EXREEE 1
31 004358 Screw(9/64-40 X 5.6) kX 2
32 2151001 Trimming Device Support A ZFEBERIR 1
33 009748 Screw(M4-0.7 X 12) xRy 1
34 000644 Spring Washer ATV T Ty 1
35 000665 Washer WA 1
36 009976 Screw(M6-1 X 15) = 1
37 000661 Spring Washer ATV Ty oy 1
38 000425 Washer A 1
39 0080393 Looper Thread Eyelet JL—IHRIE 1
40 2101122 & Cloth Plate Spacer JOX7L—hAR—Y 1
41 110042 & Screw(M35-06 x 4) =7 2
42 001123 & Washer Ty 2

AZ-G-AZF-G/MT22



3 MT22 DEVICE(2) FOR AZF-G

AZF8500G
AZF8600G

;

41

AZ-G - AZF-G/MT22




MT22 DEVICE(2) FOR AZF-G
RS

MT22 &i&E(2)

3

Ref.No Parts No. Description m A Amt. Req
1 2151147 Solenoid Cover /A RINR— 1
2 006233 Screw(M3-0.5 X B) kxy 2
3 1062039 Solenoid yL /AR 1
4 000206 Nut +wv 2
5 2151143 Solenoid Holder V0L /A RBfE 1
6 009970 Screw(M6-1 x 20) xRy 2
7 340003 Pin NREBIFEY 1
8 2151146 Drive Gear EREy £ 1
9 009749 Screw(M4-0.7 X 16) ExY 1

10 000339 Nut Fv b 1
11 006638 Screw(5/32-40 x 95) I8 1
12 2151144 Solenoid Spring VAP EVAES 1
13 2161006 Trimming Device, C. Set AREE () 1
14 2151145 Driven Gear fexv 1
15 160001 Screw(M4-0.7 x 10) IExy 2
16 2151151 Upper Knife Holder EXZH 1
17 110039 Screw(M3.5-06 X 10) xRy 1
18 300050 Spring Washer ATV T Ty oy 1
19 000532 Washer AR 1
20 2151159 Upper Knife Rubber Cushion EXR w2y 1
21 0023370 L ower Knife TAX 1
22 2121030 Lower Knife Fabric Guide TAZRBRA 1
23 004404 Screw(3/32-56 x 3.8) kxry 2
24 2151150 Fabric Guide (Finger guard) wHIR 1
25 004404 Screw(3/32-56 x 5.1) Jl=87 1
26 2151141 Upper Knife EXXR 1
27 0023368 Collar (6 X 9 x 5mm) Ho— 1
28 003637 Screw(1/8-44 X 2.5) xRy 1
29 0023369 Upper Knife Spring EXZINREK 1
30 2161017 Upper Knife Holder Fixing Block EXAREZEE 1
31 004358 Screw(9/64-40 x 5.6) xRy 2
32 2161000 Trimming Device Support A ZEBEIAIR 1
33 009747 Screw(M4-0.7 X 10) Ry 1
34 000644 Spring Washer RTY T Ty v 1
35 000665 Washer A 1
36 009970 Screw(M6-1 x 20) kExy 1
37 000661 Spring Washer ATV T Ty 1
38 000425 Washer Tvy 1
39 2161005 Solenoid Holder Spacer V0L /ARIR—Y 1
40 2161016 Spacer AR—Y 1
41 0080393 Looper Thread Eyelet JL—ICRaE 1
42 2101122 & Cloth Plate Spacer IJOATL— kA=Y 1
43 110042 & Screw(M3.5-0.6 X 4) Exy 2
44 001123 & Washer Ty 2

AZ-G-AZF-G/MT22



Yyamato

PYRSYVBEHRAR
VAMATO SEWIKG MAGHINE MF6. C0.,LTD

4-4-12 NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-1321 FAX :81-6-6364-1307

T530-0047 ARMERBEXRBITHIEFIZS
TEL(06)6364-1321(f) FAX(06)6365-5176

P/N 9730085 (P/ 1 /)
No. 3 Edited in 2008.8

(AZ-G-AZF-G/MT22) Printed in Japan 2008.8.2H(Y)



	目次

	Contents

	[P1]   1. 据え付け

	[P1]   1.1 仕様

	[P1]   1.2 電源電圧の変更

	[P2]   1.3 制御ボックスの取り付け

	[P2]   1.4 コネクタの接続

	[P3]   1.5 電源コードのつなぎ方

	[P3]   1.6 注意事項


	[P4]   2. 正しい使い方

	[P5]   3. 調整

	[P5]   3.1 上メスの調節

	[P5]   3.2 下メスの交換

	[P6]   3.3 ソレノイド運動時間の調節


	[P7]   1. Installation

	[P7]   1.1 Spacification

	[P7]   1.2 Changing power supply voltage

	[P8]   1.3 Installing control box

	[P8]   1.4 Connecting plugs

	[P9]   1.5 Connecting power cord

	[P9]   1.6 Notes


	[P10] 2. Operation

	[P11] 3. Adjustments

	[P11] 3.1 Adjusting upper knife

	[P11] 3.2 Exchanging lower knife

	[P12] 3.3 Adjusting solenoid operating time


	ILLUSTRATED SPARE PARTS LIST

	[P1]   MT22 DEVICE(1) FOR AZ-G, AZF-G

	[P2]   MT22 DEVICE(2) FOR AZ-G

	[P3]   MT22 DEVICE(2) FOR AZF-G




